
COMMONWEALTH OF KENTUCKY 
JAN 23 2Oln 

In the Matter of: 

APPLICATION OF NORTHERN KENTUCKY ) 

THE MEMORIAL PARKWAY TREATMENT ) 
PLANT ADVANCED TREATMENT FACILITY, ) 
ISSUANCE OF A CERTIFICATE OF CONVENIENCE ) 
AND NECESSITY AND APPROVAL OF FINANCING ) 

WATER DISTRICT FOR APPROVAL OF ) CASE NO. 2010- (3003% 

APPLICATION FOR APPROVAL OF CONSTRUCTION AND FINANCING 

Northern Kentucky Water District (NKWD), by counsel, petitions for an order 

approving the new construction to the Memorial Parkway Treatment Plant pursuant to KRS 

278.020 and approval of financing pursuant to KRS 278.300. 

In support of the application, the following information is provided: 

1. NKWDs office address is 2835 Crescent Spring Rd., Erlanger, KY 41 01 8-0640. 
[...]
+ Bill Wulfeck/NKWD 
+ John Sch.rniade/ NKWD 
+ Brent Tippey/HDR-Quest 
+ Paul Swaim/CH2M HILL 
+ Nick Winnike/CH2M HILL, 

Key observations from the visit are presented in the following sections. 

Design Capacity 54 mgd. 

Average Day Flow 30 mgd. 

GAC system follows sand filters. 

GAC System Components 
32 upflow/downflow pressure contactors (1 MGD capacity each). 

Each pressure vessel holds 80,000 lbs of carbon. 

Eight upflow/downflow 2-cell gravity contactors, loft media depth, flat bottom 
with 1,200 plastic 1JS Filter nozzles per cell. 

Two 500 cu ft blow down tanks for transferring carbon from gravity contactors. 

Two 5,000 cu ft carbon storage/transfer tanks, capacity equal to 1 cell of a gravity 
contactor. 

Multiple hearth regeneration furnace (6 hearths). 

Two defining tanks. 

Dewatering bin at top of incinerator holds 500 cu f t  (12,000 lbs) of carbon. 

10 million gallon ballast pond upstream of contactors. 

Operation and Maintenance Observations 
Contactors operated in biological mode, remove COD and prolong carbon life. 

CBOD removal of 3 mg/l from biofilm on GAC. 

UOSA does not chlorinate backwash water because it can kill biomass. 

Filter effluent turbidity 0.15-0.25 NTU. 

GAC Contactor effluent 0.5 NTU. 

GAC Influent TOC around 5 mg/L. 

HILL 

NKWD-SECT-4-FINAL-1-26-09 DOC FINAL BASIS OF DESIGN REPORT PAGE 4-3 



SECTION 4: SITEVISITS 

GAC Effluent TOC 1.5 to 2.0 mg/L up to 3.5 mg/L. 

Organics are mostly dissolved. 

F300 Calgon used based on pilot testing of different sizes. UOSA doesn’t have to 
go out for bid for procurement because of performance study. 

Evaluated Chinese carbon in study, but was 30% to 35% less effective than 
domestic. 

UOSA will purchase single reactivated carbon but not later generation; this saves 
about 25 % of purchase cost, but delivery can take several months depending on 
availability. 

UOSA rarely does a ”wholesale” replacement of carbon. 

UOSA doesn’t require acid wash of regenerated carbon in purchase specification. 

Calcium on the carbon catalyzes reaction during regeneration and its removal 
with acid wash is not wanted. 

4-5 days of contactor to waste to wash out fines after regeneration or new carbon. 

4-5 million gallons of contactor to waste flow required to remove fines from 
80,000 lbs of regenerated or new carbon. 

Pressure vessels regenerated about 1/3-2/3 of carbon at a time. 

Defining process to remove fines prior to filling pressure vessels. 

More fines in virgins than regenerated carbon. 

Add water to wet carbon for better fines control when unloading. 

Water tight trucks used for spent carbon hauling. 

Use vactor truck with screen for removing water from spent carbon while 
loading onto truck. 

4 hours to unload new carbon, some drivers took twice that long when not 
observed by plant staff. 

4-5 hours to load spent carbon in truck. 

GAC building does not have dehumidification. 

Keep lights off to keep algae growth clown. 

Well screens over backwash troughs. 

Keep pH under 8 to reduce calcium scalirig on carbon. 

Regenerate pressure vessels every 6 months, gravity contactors every 3 months. 

10 percent carbon loss at regeneration. 

Regeneration furnace runs 10-12 weeks, twice a year late fall and early spring. 

1 

HILL 

NKWD-SECT-4-FI NAL-I -26-09.DOC FINAL BASIS OF DESIGN REPORT PAGE: 4-4 



SECTION 4: SITE VISITS 

+-- 

f 4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

UOSA calculation concluded cheaper to regenerate on-site than to buy new 
carbon. 

Storing carbon outside made it more friable. 

Plant control system set GAC contacted water flow target and let flows upstream 
fluctuate to match. 

Gravity contactors have flat bottom and leave last 20 percent of carbon (2 ft) in 
tanks because of difficulty removing below this level. 

For gravity contactors, the old carbon is placed in the upflow cell followed by the 
regenerated carbon in the downflow cell. 

If both gravity cells have old carbon, both cells are operated in the downflow 
mode. 

Takes less than a day to remove carbon from a gravity contactor (all but bottom 
two feet). 

Pressure vessel coating should be factory inspected. 

Use SCADA to accumulate total flow through each contactor after regeneration. 

Match influent slurry water flow with drain flow for pressure vessels as moving 
carbon into vessel. 

Stagger exhaustion of vessels whether pressure or gravity. 

Each operator has own approach to removing spent carbon, some use eductor 
but others just slurry and pump. 

UOSA does not maintain entire carbon content of any vessel at same age, replace 
only part at a tixne. 

Wire brushing well screens required in pressure vessels. 

Apparent bulk density metric used to determine completion of regeneration. 

Staffing requirements comparable to operating filters for normal operation of 
GAC. 

50 psi water supply used to push carbon from pressure vessels. 

110 psi eductor water supply used for unloading trucks. 

Can put booster pumps on eductor effluent for moving carbon from truck to 
facility, head needs will dictate need. 

Backwash of gravity contactors based on headloss. 

Contactor backwash duration is manually controlled based on color of water. 

Backwash water sent to retention ponds that return flow to the head of treatment 
plant. UOSA has less than one day of storage at 45 MG each. 

Backwash by gravity; no pumps. 

HILL 

NKWD-SECT-4-FINAL-1-2S-09 DOC 

€ZK?WSt 
PAGE: 4-5 FINAL BASIS OF DESIGN REPORT 



SECTION 4: SITE VISITS 

+ 

Q 

4.3.3 

Only one retention pond is lined. Ponds have shale bottoms. UOSA scrapes the 
bottom of ponds annually. 

Operators have to manually operate valves for pressure vessels to get full 
capacity. 

Pressure vessels were modified to reduce media depth from original 20 feet and 
went to downflow instead of upflow configuration. UOSA still has the ability to 
go upflow, if desired. 

Post filters are not used anymore in the downflow mode after pressure vessels. 
Screens were getting clogged by fines in upflow mode, but don’t have a problem 
in the downflow mode. 

Only one other US Filter upflow installation has plastic nozzles and they failed 
too. UOSA provides small, 1 1/2 inch hose and water to spray into truck hopper 
to prevent bridging when unloading truck. 

Design Recommendations 
Gate valves on carbon lines should be installed in the vertical position upside 
down at a 45 degree angle to prevent the GAC from compacting under the gate. 

Air supply not needed for unloading open top carbon trucks. 

Initially had fixed nozzle spray system in contactors to assist in carbon removal 
but were not effective. 

Properly insulate dissimilar metals to prevent corrosion. 

Floor drains plug with carbon, suggest cleanable pit with overflow. 

Carbon steel piping abraded within 15 years especially at bends. 

Sight glass (Ernst, Farmingdale, NJ) at frequent locations in carbon transport 
piping. 

Cleanouts at all low spots in vertical piping and every 30 ft in horizontal runs of 
carbon transport piping. 

Plastic nozzles eroded in upflow mode and had to be replaced after 6 months. 

Plastic nozzles not a problem in downflow mode. 

Stainless steel nozzles are available as custom order. 

Made slits in nozzles 2 times bigger to avoid biological plugging. 

Don’t use iodine or molasses number. 

10 MG of ballast pond capacity for feeding GAC, need a mintmum of 3 MG, 
recommend 10 percent of forward flow minimurn. 

HILL 

NKWD-SECT-4-FINAL-1-26-09 DOC FINAL BASIS OF DESIGN REPORT 

E X I  
PAGE: 4-6 



SECTION 4: SITE VISITS 

Twin Qaks Valley ater Treatment Plant 
The Twin Oaks Valley WTP, located in San Diego, California, was toured on 
October 27,2008. 

Tour Host: 
4 Brian McDonald - CH2M HILL/OMI Project Manager Operations 

Attendees: 
4 

4 

4 
4 

4 

4 

4 

4 

4 
0 
4 

Amy Kramer/NKWD 
Ron Lovan/NKWD 
Mike Greer/NKWD 
Matt Piccirillo/NKWD 
Amy Matracia/NKWD 
Laura Talarek/NI<WD 
Kevin Owen/NKWD 
Larry Anderson/HDR 
Brent Tippey/HDR-Quest 
Paul Swaim/CH2M HILL 
Nick Winnike/CH2M I-IILL 

Key observations from the visit are presented in the following sections. 

4 

+ 

4 

4.4.1 
4 

4.4.2 
4 

Design Capacity 100 mgd. 

Average Day Flow 85 mgd. 

GAC system follows membranes and ozone contactor. 

Surface water treaiment drawing supply from either Colorado River system or 
California Delta water system, Regional water consortium controls supply. 

Began operation June 2008. 

GAC System Components 
10 downflow gravity contactors, 6 f t  media depth, flat bottom with AWI 
underdrains and air scour system. 

Each contactor contains about 161,000 lbs of GAC. 

Contactors are open to air, not within a building. 

GAC stored in supersacks outdoors. 

2 150,000 equalization tanks for membrane permeate, GAC backwash, and 
centrifuge centrate. 

Operation and Maintenance Observations 
Contactors operated in biological mode, stabilize AOC after ozone. 

MILE 

NKwD-SECT_4_FINAL-I-26-09 DOC FINAL BASIS OF DESIGN REPORT 

).il9lilQuest 
PAGE: 4-7 



SECTION 4: SITE VISITS 

,- 

... ~ 

0 

4 

4 

4 

4 

+ 

6 

+ 
6 

4 

4 

Backwash water supply is not chlorinated but chlorine is added in summer to 
control algae and midge flies. 

Membrane effluent turbidity 0.02-0.03 NTU. 

GAC Contactor effluent 0.05-0.08 NTU. 

GAC Influent TOC is not measured because it is not a factor of performance and 
compliance. 

GAC Effluent TOC is not measured because it is not a factor of performance and 
compliance. 

BDOC is checked on occasion for contract Compliance. 

1.2 171~11 GAC used, larger than for absorbers, provides medium. for biological 
stabilization. 

Selected Chinese carbon based on price and plan for infrequent replacement. 

Carbon replacement not intended with biological operation, carbon added only 
to replace attrition. 

Filled basins with GAC by lifting supersacks over basin and dry drop into bed. 

After carbon fill, ramp up flow to contactors to minimize carbon loss. 

Losing carbon in bed where air supply for air scour appears to be at highest 
pressure, tracking down causes. 

During a demonstration backwash carbon loss was also observed through holes 
in wall to backwash trough. Holes intended to drop water level before starting 
air scour and are intended to have screens to prevent carbon loss. 

Uneven carbon surface was evident with highest level on trough side and lowest 
level on other side. 

Air scour is beneficial but no testing backwash water savings from air scour has 
been undertaken. 

Water flows by gravity from ozone contactor through GAC system, flow control 
valves provide for uniform flow through all contactors. 

Gravity contactors have flat bottom, filled beds to full depth before backwash. 

Backwash frequency, once per day, to date has been determined primarily by 
need to control midge flies. 

GAC is not hauled in bulk. Supersacks are used and GAC is placed with a crane. 

Intend to backwash of contactors based on headloss. 

Weekly HPC analysis conducted to determine need for chlorination of backwash 
for algae control. 

Basins are backwashed before being idled and again before corning on line. 

HiLL 

NKWD-SECT-4-FINAL-1-26-09.DOC FINAL BASIS OF DESIGN REPORT PAGE: 4-8 



SECTION 4: SITE VISITS 

4 

4 

4 

4 

4 

4 

4 

4.4.3 
4 

4 

4 

4.5 

Backwash by gravity from tank on hill above basins; no pumps. 

Backwash water sent to equalization tanks with membrane concentrate then 
treated with plate settlers and return to the head of treatment plant. 

Mixing pumps in EQ basin experienced seal failure after defining carbon from 
initial bed fill. 

Plant has requirement of zero discharge of liquid streams and draws supply 
from existing concrete reservoir, therefore contactor to waste capability was not 
provided. 

In spite of carbon loss, GAC has not been detected in downstream water 
reservoir. 

Not confident in accuracy of on-line Hach analyzer, tends to vary from lab tests. 

Original operations plan was to bring contactors on line up to fulI design 
capacity and run as many contactors as needed to satisfy production demands. 
Have found that operating all contactors at the same rate produces better 
finished water turbidity. 

Design Recommendations 
Contactor to waste should be provided if not precluded by other operational 
restrictions. 

Air scour recommended as it aids in removal of biology and fines. 

304 stainless steel in plate settler startirig to stain just a few months after startup, 
recommend 316 stainless. 

Chaparral Water Treatment Plant 
The Chaparral WTP, located in Scottsdale, Arizona, was toured on October 28,2008. 

Tour Hosts: 
4 Art Nunez- Water and Wastewater Treatment Director 
+ Don Henderson - Senior Water Treatment Plant Operator 
4 Ringa Talabi - Laboratory Manager 

Attendees: 
4 Amy Kramer/NKWD 
4 Mike Greer/NKWD 
4 Matt Piccirillo/NKWD 
4 Amy Matracia/NKWD 
4 Laura Talarek/NKWD 
4 Kevin OwenlNKWD 
4 Larry Anderson/HDR 
+ Brent Tippey/HDR-Quest 

c HILL 

NKWD-SECT-4-FINAL-1-26-09 DOC 

I3XIQUest 
PAGE 4-9 FINAL BASIS OF DESIGN REPORT 



SECTION 4: SITE VISITS 

_- 
o Paul Swairn/CH2M HILL 
1) Nick Winnike/CH2M HILL 

Key observations from the visit are presented in the following sections. 

1) 

4.5.1 
1) 

1) 

4.5.2 ._ 
6 

1) 

Design Capacity 30 mgd. 

Average Day Flow 14 mgd. 

GAC system follows membranes. 

Surface water treatment drawing supply from SRP canal system, Regional water 
consortium controls supply from one of 3 rivers. 

Began operation March 2006. 

GAC System Components 
10 downflow gravity contactors, 8 f t  media depth, and 16.6 EBCT design rate. 

sloped bottom with Johnson Screen underdrairts. 

Each contactor contains 140,000 lbs of GAC. 

GAC stored in supersacks outdoors. 

Operation and Maintenance Observations 
Scottsdale has been running the Chaparral plant since 2006 but are starting up a 
larger GAC plant at this time. 

Contactors operated for absorption have noted that sometimes TOC goes down 
but THMs increase. 

Backwash water supply is from finished water reservoir and is dechlorinated 
using sodium bisulfite. 

Backwash based on headloss and occurs about 30-day intervals. 

Membrane effluent turbidity 0.03 NTU. 

GAC Contactor effluent 0.05 NTU. 

GAC Effluent TOC 1.6 mg/L. 

12x40 mesh GAC used at the new plant. 

Initially used Calgon, Norit and Jacobi (C’3hinese) carbon and found Jacobi to be 
interior with more fines. 

Have removed all original carbon and lartdfilled all Jacobi. 

Have been told but did not verify that C3irtese carbon production leaves out a 
step in the particle production which saves cost but results in more fines. 

HILL 

NKWD-SECT-4-FINAL-1-26-09, DOC FINAL BASIS OF DESIGN REPORT PAGE: 4-10 



SECTION 4: SITEVISITS 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

Have contract with Calgon to remove, regenerate and replace GAC. 

Carbon is hauled to Midwest for regeneration. 

Their first generation reactivated GAC performs as good or better than the virgin 
carbon. 

Calgon contract is 1 year term, nothing longer offered by vendor without tymg to 
cost indexes for inflation. 

Supersacks don’t last more than 3 months outside. 

Calgori filling hopper is 6 ft x 6 f t  x 13 ft tall and cyclone for removing carbon is 
12 ft x 12 f t  x 15 ft tall. 

Floor slope in contactors is not adequate to provide benefit in removing carbon. 

Backwash laterals cause carbon to dam up behind it. 

Have stainless steel Johnson Screen underdrains which are expensive but wanted 
the best. Not sure if the extra cost was justified. 

Remove carbon iisirig eductor and hose system and no problem getting carbon 
completely removed. - 
Have staggered replacement schedule for carbon. It took years to achieve. 

Have sample ports at 3 depths in the contactors but have not used thern. 

Put water in bed then backwash in stages during GAC loading after each 1/2 bed 
lift and again after filling. Backwash for 30 minutes each time then contactor to 